SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.533711 GHz 12.80 dsm nd8 down 5,145 MHz ML 2.534021 GHz 15.35 dam nd8 down 9.67 WHZ
T1 1 2,532463 GHz -13.31 dam nd8 26.00 dB T1 L 2,530165 GHz -10.24 dam nd8 26,00 d8
T2 1 2,537607 GHz -13.32 dém Q factor 492.5 T2 1 2.539855 GHz -10.73 dém Q factor 262.0
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Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum t y rectrum l""‘
Ref Level 30.00 Gem  Offset 12.10 0B = RBW 300 kHE Ref Level 30.00 cbm  Offset 12.10 db = RBW 300 khz
o aet 0dE SWT  12.6ps @ VBW 1MHz  Mode Auto FET o At 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
@10k Max (015K Mar
™MIL1] 5 dBm| ™MIL1] 11.99 aBm|
2.5891660 GHz 2.5304450 GHz,
20 20
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CF 2.535 Gz 1001 pts Span 0.0 MHz GF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | T X-val *-val Functi Function Result T Ref | T %-val *-val Functi Function Result
M1 1 2.539166 GHzZ 12.55 dBm ndB down 14.386 MHz M1 2.530445 GHz 11.99 dBm ndB down 19.341 MHz
L 1 2.527807 GHz -13.42 dBm ndd 26.00 dB T1 L 2.52521 GHz ~13.80 dBm ndd 25.00 d8
T2 1 2.542193 GHz -13.46 dBm Qq factor 176.5 T2 1 2.54455 GHz -14.23 dBm Qq factor 130.8
L JL J e L JL J v
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Occupied Bandwidth

LTE Band 7 : 99%O0BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - 451 454 9.09 9.07 | 13.46 | 13.55 | 17.98 | 17.90

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - 4.50 4.52 9.07 8.97 | 1355 | 1346 | 17.94 | 17.94
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 7

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

G G
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535049 GHz 17.46 dam ML 2.535389 GHz 15.84 dam
T 1 2,5327522 GHz 11.56 dBm Oce Bw 4.505494505 MHz TL L 2.5327522 GHz 10.24 dBm Oce Bw 4.535464535 MHz
T2 1 2,5372577 GHz 12.89 dam T2 1 2.5372877 GHz 9.38 dam

L U J L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™ML 19.81 dBm) ™M1[1 17.96 dBm)
- 2.5975570 GHz - ML 2.5346200 GHZ]
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CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537557 GHz 19.81 dam ML 2,53462 GHz 17.36 dam
T 1 2,5304446 GHz 12.60 dBm Oce Bw 9.090305051 MHz TL L 2,5304446 GHz 11.20 dBm Oce Bw 9.070929071 MHz
T2 1 2,5395355 GHz 12.67 dam T2 1 2.5395155 GHz 10.86 dam
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

L I

Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.46 dBm)| MI[1] 15.66 dBm
- 2.5318830 GHz - 2.5294260 GHZ]
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531883 GHz 16.46 dBm ML 2.529436 GHz 15.66 dam
T 1 2,5262567 GHz 11.20 dBm Oce Bw 13.456543457 MHz TL L 2.5281968 GHz 8.71 dBm Oce Bw 13.545453548 MHz
T2 1 2.5417133 GHz 11.85 dam T2 1 2.5417433 GHz 10.26 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz

(=]

Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz

L I

o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.49 dBm)| 14.93 dBm)
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531883 GHz 15.43 dam ML 2.538716 GHz 14,93 dam
T 1 2,526009 GHz 12.18 dBm Oce Bw 17.982017562 MHz TL L 2526049 GHz 11.01 dBm Oce Bw 17.902097902 MHz
T2 1 2.543991 GHz 11.97 dom T2 1 2.543951 GHz 10.62 dam

\ ) J [

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum vy
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.06 dBm) ™M1[1] 17.27 dBm)
- 2.53464000 GHz - o 2.5318030 GHZ]
R Occ B 4.495504496 MHz 9.070929071 MHZ
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53464 GHz 15.06 dam ML 2.531803 GHz 17.27 dam
T 1 2,5327722 GHz 9.53 dBm Oce Bw 4,495504496 MHz TL L 2,5304446 GHz 10.68 dBm Oce Bw 9.070929071 MHz
T2 1 2,5372677 GHz 9.04 dam T2 1 2.5395155 GHz 9.56 dam
L U J wa L JU J L]
Spectrum ry vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.37 dBm) ™M1[1] 13.94 dBm)
- 2.5360490 GHz - 2.5270080 GHZ]
13.546450546 MHz T 17.942057942 MHz
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CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2536049 GHz 14,37 dam ML 2527008 GHz 13.34 dam
T 1 2,5262567 GHz 9.61 dBm Oce Bw 13.545453545 MHz TL L 2526049 GHz 8.16 dBm Oce Bw 17.942057942 MHz
T2 1 25418032 GHz 10.03 dam T2 1 2.543991 GHz 10.03 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 7

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.38 dBm) ™M1[1] 15.97 dBm)
1446100 GHz 129820 GHZ,
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.539461 GHz 14,38 dam ML 2.532982 GHz 15.37 dam
T1 1 2,5327423 GHz 7.30 dBm Oce Bw 4.515484515 MHz T1 L 2,5305445 GHz 8.22 dBm Oce Bw 5.971028971 MHz
T2 1 2,5372577 GHz 7.31 dam T2 1 25395155 GHz 7.26 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum t y rectrum l""‘
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.72 dBm) ™M1[1] 11.77 dBm)
- 2 90 GHZ| - 2.5391560 GHZ]
13.456549457 MHz GQeg Bre 17.942057942 MHz
10 df = et e — 10 d 7 A TR Ewas W
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a0 30
40 df -40 di
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2535659 GHz 14,72 dBm ML 2.539156 GHz 11.77 dam
T1 1 25262667 GHz 6.47 dBm Oce Bw 13.456543457 MHz T1 L 2526049 GHz 7.55 dbm Oce Bw 17.942057942 MHz
T2 1 2.5417433 GHz 7.89 darm T2 1 2.543991 GHz 6.45 dam
L I 4 - [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum | Spectrum "y
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PARS
e _SPURIOUS ) INE_ABS PABS A ipe _$PURISUS LINE_ABS PASS
20 dblf ‘l 20 dbi! rl
10 dBm ’ 10 dBm | ‘
0 da k 0 dem j
-10 dem ‘H -10 dBm } ll
SPURIOUS_LINE_ABS ' M ﬂ| 20 dém ] J \ [
30 dBm h h 30 dém }i ’“‘f :
" M
-40 dem o vt WU\ 0 dBm-4 -
-50 dem -s0'HBm
-60 dem -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49378 GHz -39.38 dBm -14.33 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 22.46 dBm ~7.54 db
2494 Gz 2.495 GHz 1.000 MHz 249597 GHz -37.61 dém -24.61 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -15.29 dBm -5.20 d8
2.496 GHz 2:499 GHz 1.000 MHz 249897 GHz -25.59 dém -15.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -26.62 dBm -16.62 d&
2.499 GHz 2.500 GHz 100,000 kHz 2.49998 GHz -15.28 dBm -5.28 dB 5575 CH= 2 576 GHe 1,000 MHz 267597 GHz ~38 05 dBm 2505 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 22.94 dBm -7.06 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57893 GHe ~36.08 cbm 1108 db
Y
Il ) j [ >
Dater 1 1 Date: 1.DEC.2022 12:48:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
o !J" Wl o |
-10 dam } 110 dem {L
SPURIDUS_LINE_ABS J -20 dem \ " [
30 dam o -30 cBm Ao W
o
40 dBm 40 dBm
-0 dBrm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49359 GHz -32.92 dBm -7.92 d& 2.565 GHz 2.570 GHz 100.000 kHz 2.56856 GHz 5.68 dBm -21.32 db
2,494 GHz 2,496 GHz 1.000 MHz 2,49576 GHz -25.11 dém ~12.11 de 2.570 GHz 2571 GHe 100,000 kHz 2 57003 GHe 18,20 dbm 520 ds
2.496 GHz 2:499 GHz 1.000 MHz 249846 GHz -20.39 dém -10.39 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -21.58 dem -11.58 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -17.39 dém -7.39 dB 5575 CH= 2 576 GHe 1,000 MHz 267511 GHz 28 24 dBm Clsa4de
2.500 GHz 2.505 GHz 100.000 kHz 2.50435 GHz 9.05 dem -20.05 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57615 GHz -30.24 dbm -5.24 dB
T
) i )
parer Date: 1.DEC.2022
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS i 20 chiRefRURIGUS LINE As PASS
10 I o u\
ode ll 0 dem J l
-10 dam 1 -10 dem ‘
SPURIDUS_LINE_ABS ‘ \l. n 20 dém [
-30 dBm .hm “ -30 dem
-40 dBm ¥ lrn dBm Cea N
il \"‘\om fgﬂ#ﬂﬂ b N R
50 dBm Som
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49160 GHz -39.50 dBm -14.50 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56963 GHz 21.74 dbrm -8.26 de
2,494 GHz 2,496 GHz 1.000 MHz 2,49596 GHz -38.42 dém -25.42 d& 2,570 GH= 2.571 GHz 100,000 kHz 2 t7001 GHe 1485 dBm 485 dB
2496 GHz 2:499 GHz 1.000 MHz 249892 GHz -25.30 dém -15.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -27.49 dem -17.49 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -13.25 dém -3.25 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267538 GHz 35,31 dBm 2531 de
2.500 GHz 2.505 GHz 100.000 kHz 2.50035 GHz 22.21 dBm ~7.79 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57806 GHz -36.50 dBm -11.50 dB
T
) v j [ >
Pates 1bEC B Date: 1.DEC.2022 134
Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dem 10 dém
oa ff" e Wl
-10 dam J 10 dem \
SPURIDUS_LINE_ABS l 20 dém \‘ [
-30 dBm -30 dem
ul N Wi, |
-40 dBm i -40 dBm
N Aoy -
-0 dBrm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz [ ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49381 GHz -34.28 dBm -9.28 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.565940 GHz 7.64 dbrm -22.36 dB
2,494 GHz 2,496 GHz 1.000 MHz 2,49576 GHz -26.50 dem -13.50 d& 2,570 GH= 2.571 GHz 100,000 kHz 2 27002 GHe 1857 dBm Ss7ds
2496 GHz 2:499 GHz 1.000 MHz 249899 GHz -20.79 dém -10.79 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57125 GHz -19.85 dem -9.85 db
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -20.41 dém -10.41 dB 5 £75 GH= 2 576 GHe 1,000 Mz 267513 GHz 26,45 dBm 1c4s de
2.500 GHz 2.505 GHz 100.000 kHz 2.50196 GHz £.19 dBm -21.61 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57625 GHz -31.77 dbm -6.77 dB
T
I 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
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Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
oda f —— 1 e PRSPV Y ».l
-10 dam | l -10 dem l
SPURIGUS_LINE_ABS ] J k‘ -0 dem \\P‘.‘. I
30 dBm et ', 420 o .
M v M\
40 dBm —— 40 dBm
Iy e ¥
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz £.450 GHz 1.000 tiHz 2:49036 GHz -35.93 dBm -10.93 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55277 GHz 2.94 dBm -27.06 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49585 GHz -27.71 dém -14.71 d 2,570 GHz 2.571 GHz 500.000 kHz 2,57011 GHz -21.29 dBm -11.29 d8
2.496 GHz 2.499 GHz 1.000 MHz 2,49892 GHz -24.57 dBm -14.57 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67110 GHz -21.74 dbm “11.74 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49999 GHz -22.84 dém -12.84 dB 5575 CH= 2,590 GHz 1,000 MHz 267536 GHz 2375 dBm 1075 de
2,500 GHz 2.520 GHz 100,000 kHz 2,51815 GHz 3,22 dém -26.77 dB 5 550 GHz 5 565 GHz 1,000 Mz 555125 GHe —40.71 cbm 1571 ds
T
) v I [ >
paresd serkaant Date: 1.DEC.2022

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,10 dB

Mode Auto Sweep

@1 AvgPwr (@1 vgrwr
Limit §heck PABS | SPURIGUE GHNEKABS_ PABS
o0 dh’_uu sPURIOUS ) INE_ABS PASS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dém 10dBm
0 db 0 W " "
T 1 1
-10 dem I‘ l -1o dem i
SPURIDUS_LINE_ABS ] j L{, 0 gem \. I
-30 dom 24 f 0 dem
——
-40 dBm 40 dBm .“-u.,
W
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2,49042 GHz =35,32 dbm -10.32 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.55208 GHz 2.02 dém -27.98 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49593 GHz -28.73 dBm -15.73 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57003 GHz -23.31 dBm -13.31d8
2496 GHz 2.499 GHz 1.000 MHz 2.49888 GHz -26.68 dém -16.68 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67243 GHz -26.22 dBm -16.22 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49990 GHz -24.31 dBm -14.31dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57587 GHz 5707 dBm 1407 dB
2500 GHz 2.520 GHz 100,000 kHz 251874 GHz 2.01 dim -27.99 dB 5.550 GHz 2.505 GHz 1.000 MHz 5. 59040 CHz 42,36 dBm Z17.30 B
Y
I it i

1 1.DEC.2022
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SPORTON LAB.
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Report No. : FG262403-04C

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
ectrum L[| um "y
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 dh”‘.‘n SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
oda } 0 g
-10 d8m if l -1p dem
SPURIDUS_LINE_ABS ] { lk 40 dem I
Pe————
30 dg y )
m e n ] |[}40 cem
-40 dBm -40 dBm [~
e A
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz ||| Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.490 GHz 1.000 MHz 2,49049 GHz -36.16 d8m -11.16 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.55308 GHz 0.92 dém -29.08 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49570 GHz -28.71 dBm -15.71 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -22.98 dBm -12.98 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49883 GHz -26.66 dBm -16.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -26.11 dBm -16.11 d&
2.499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -24.85 dBm -14.85 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57506 GHz 26,92 dBm 130208
2.500 GHz 2.520 GHz 100.000 kHz 2.51706 GHz 1.05 dBm -26.95 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£9108 GHz ~43.00 dBm i6.00 B
T
) v j [ >
Data: 1 13 Date: 1.DEC.2022

LTE Band 7 / 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,10 dB

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit Fheck PABS | SPURIGIBCHNEKARS PAES
o0 dh’”” sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
= w
-10 dBm i i l
SPURIOS_ LINE_ABS | } k L [
e e —
-30 dBm Y % # =
/-ﬂ"" g "
-40 dBm o -40 dBm Ty
__..-M M—
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49049 GHz -37.04 dBm -12.04 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.55489 GHz -1.17 dBm -31.17 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49562 GHz -27.53 dBm -14.53 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -23.39 dBm -13.30 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49868 GHz -25.13 dém -15.13 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -23.79 dbm -13.79 dB
2,459 GHz 2.500 GHz 500,000 kHz 2.49958 GHz -25.09 dBm -15.09 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57513 GHz -54.08 dBm -11.98 dB
2,500 GHz 2.520 GHz 100,000 kHz 2.51893 GHz -0.95 dBm -30.95 dB .550 GHz 2.595 GHz 1.000 MHz 2.59067 GHz ~43.52 dbm “18.52 dB
\
] j >
DEC.2022 13:36:33 : 1.DEC.2022
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SPORTON LAB.
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Report No. : FG262403-04C

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

Spectr

A

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12,10 dB Mode Auto Sweep

@1 AvgPwr

(@1 AvgPwr

heck
GPLIRIOUS,

Limit
-10 4R

PABS
INE_ABS PABS

Limit
-10 defif

heck
BPLRIOLS

PARS
INE_ABS PASS

-20 dBm

LINE_ABS

ol e N AR, »

S_LINE_ABS

MH\‘V\'-J\P-A,.W A A

e cainal

-60 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 958.55322 MHz -46.67 dBm -21.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 961.94653 MHz -46.61 dém -21.61 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -44.31 dBm -19.31 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47635 GHz -45.79 dBm -20.79 d
2,580 GHz 5.000 GHz 1.000 MHz 4,30971 GHz -43,26 dBm -18,26 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30874 GHz -43,32 dBm -18.32 dB
5.000 GHz 10.000 GHz 1.000 MHz 8.92686 GHz -40.99 dBm -15.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.96855 GHz -40.80 dBm -15.680 db
10.000 GHz 18.000 GHz 1.000 MHz 17.66077 GHz -32.65 dBm -7.65 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.65727 GHz -32,89 dBm -7.89 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00325 GHz -34.84 dBm -9.84 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00475 GHz -34.35 dBm -0.85 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
L.DEC.2022 12:47:36
o
A
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 svgPwr
Limit ¢heck PARS
-10 44PR—SPURIOLS | INE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
e _ praimn O WV
T P NP P,
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 992,97101 MHz -46,51 dBm -21.51 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.42181 GHz -45.47 dBm -20.47 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58073 GHz -40.61 dBém -15.61 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.95105 GHz -40.94 dBm -15.94 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.65877 GHz -32,95 dBém -7.95 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00275 GHz -34.97 dBém -9.97 d&
il
JL J
Date: 1z
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262403-04C

LTE Band 7 / 10MHz

o =
A >Pe ' A
Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
it I vy, A e A Ay P
MW&MW MMWW— Ll
ot o=
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz | ||| Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.03198 MHz -46.67 dBm -21.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.65067 MHz -46.72 dBm -21.72 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.54 dBm -20.54 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.45996 GHz -45.46 dBm -20.46 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.30778 GHz -43,34 dBm -18.34 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29955 GHz -43.,26 dBm -18.26 dB
5.000 GHz 10.000 GHz 1.000 MHz 8.91986 GHz -41.00 dBm -16.00 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98705 GHz -40.99 dBm -15.95 db
10.000 GHz 18.000 GHz 1.000 MHz 17.65727 GHz -332.00 dBm -8.00 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.64877 GHz -33,02 dBm -8.02 d&
18.000 GHz 26.000 GHz 1.000 MHz 18.00575 GHz -34,93 dBm -9.93 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00225 GHz -34.38 dBm -0.88 dé
—_— —
)i 2 )i [
L JL ) L JL J
D: 13:40:09 L.DEC

Highest Channel / QPSK

Spec n [?]
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dB et AN i, A A
P >
m
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 912,01649 MHz -46,48 dBm -21.48 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48578 GHz -45.53 dBm -20.53 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58024 GHz -42,91 dBém -17.91.d8
5.000 GHz 10.000 GHz 1.000 MHz 7.73298 GHz -40.73 dBm -15.73 dB
10,000 GHz 18,000 GHz 1.000 MHz 1766077 GHz -32,99 dBém -7.99 d8
18.000 GHz 26,000 GHz 1.000 MHz 18.00275 GHz -35.06 dBm -10.06 d&
i
JL J
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LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
o o
A >Pe ' A
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
-20 dB -20 dBm
S_LINE_ABS S_LINE_ABS
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-70 dBm
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Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 921.71164 MHz -46.80 dBm -21.80 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -46,46 dem -21.46 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48479 GHz -45.25 dBm -20.25 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48081 GHz -45.58 dBm -20.58 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,30826 GHz -43,26 dBm -18,26 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,32181 GHz -43,17 dBm -18.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.72098 GHz -40.99 dBm -15.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 8.91036 GHz -40.83 dBm -15.63 db
10.000 GHz 18.000 GHz 1.000 MHz 17.65127 GHz -32,89 dBm -7.89 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.66077 GHz -33.00 dBm -8.00 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00175 GHz -34.83 dBm -9.83 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00025 GHz -34,92 dBm -0.92 d&
—_— —_—
)i 2 )i [
L JL ) L JL J
D 13:44:07 1.DEC 13:45:25
Highest Channel / QPSK
Spectrum [n‘:lu]
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dBm - ...\HM s Ao a
Mww— e ¥
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 938, 19340 MHz -46.,66 dBm -21.66 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47486 GHz -45.68 dBm -20.68 dB
2,580 GHz 5,000 GHz 1.000 MHz 2,58266 GHz -34.98 dBm -9.98 dé
5.000 GHz 10.000 GHz 1.000 MHz 6.93256 GHz -41.07 dBm -16.07 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.65027 GHz -32,90 dBém -7.90 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00125 GHz -35.07 dBém -10.07 d&
i
JL J
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LTE Band 7 / 20MHz

o =
A >Pe ' A
Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
- e A A PP .MMM AAAR
TS L R Y of
s Ol i
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -46.75 dBm -21.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -46.49 dBm -21.45 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.86 dBm -19.86 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -44.51 dBm -19.51 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.40746 GHz -43,28 dBm -18.28 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29955 GHz -43.18 dBm -18.18 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.71698 GHz -40.81 dBm -15.81 dB 5.000 GHz 10.000 GHz 1.000 MHz 7.71498 GHz -41,02 dBm -16.02 db
10.000 GHz 18.000 GHz 1.000 MHz 17.64677 GHz -32.96 dBm -7.96 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.66877 GHz -32.76 dBm -7.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.00625 GHz -35.08 dBm -10.08 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00325 GHz -35.09 dBm -10.09 d&
—_— —
)i 2 )i [
L JL ) L JL J
D 1 1.DEC 13:4 22

Highest Channel / QPSK

Spec n [?]
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
o e et I i
PN, L
st Y
st e
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 968, 24938 MHz -46,54 dBm -21.54 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47535 GHz -45.62 dBm -20.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 2.58702 GHz -39.14 dém -14.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 7.72148 GHz -40.68 dBm -15.88 dB
10,000 GHz 18,000 GHz 1.000 MHz 1765527 GHz -32.82 dBém -7.82 dB
18.000 GHz 26,000 GHz 1.000 MHz 18.00525 GHz -35.02 dBém -10.02 d&
i
JL J
Date: 1.DEC. 13
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG262403-04C

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0070
40 Normal Voltage 0.0025
30 Normal Voltage 0.0019
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0013
0 Normal Voltage 0.0053
PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0056
-30 Normal Voltage 0.0052
20 Maximum Voltage 0.0056
20 Normal Voltage 0.0000
20 Battery End Point 0.0018
Note:
1. Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A3-24 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG262403-04C

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.33 30.57 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.33 34.97 39.88
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.03 25.38 30.63 34.97
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.15 35.04 39.96
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.67 30.69 34.90
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.63 34.97 39.88
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.79 25.33 30.63 35.18
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.09 34.90 39.96
TEL : 886-3-327-3456 Page Number : A4-10f 60
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 7C
QPSK
Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.76 dBm) ™M1[1] 17.41 dBm)
2.5253400 GHz M1
= 26.00 dB @ e | nd - 26.
04 J | 30.030000000 MHZ, 104 ya D N - TR ~ 25.325000000 MHZ|
] B 84.1 7 Q factor \ 99.7
d 4 / |
5 I; o ’l
-10 o -
RPN A PR P > 1 .
i R eV
— & =
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,52534 GHz 18.76 dBm nd@ down 30.03 MHz M1 2.525135 GHz 17.41 dBm nd@ down 25,325 MHZ
T1 1 2,519985 GHz -6.76 dBm nd8 26.00 dB T1 L 2,522238 GHz -8.76 dBm nd8 26,00 d8
T2 1 2,549915 GHz -7.36 dBm Q factor B84.1 T2 1 2.547562 GHz -8.40 dBm Q factor 99.7
L J J L] L Jjd ] ) we

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.39 dBm) ™M1[1] 17.71 dBm)
2.5992620 GHZ| (5 2.5221780 GHz
20 20
. 26.00 dB o 26.00 dB
g / S 30.569000000 V[Hz 0d \ WAl 34.965000000 \1»—14
7 82.9 TR L 72.1
i [ \
od 0 ;} “
10 df 10 d t 1
~— AN ~, Al I\
50 dbm \nk £ Do aY e |
20 d - Tk 20 ,,
- v L~ S ARTANES gt
A
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533262 GHz 17.39 dBm nd@ down 30.569 MHz M1 2.522178 GHz 17.71 dBm nd@ down 34,965 MHZ
T1 1 2,519655 GHz -8.54 dBm nd8 26.00 dB T1 L 2,517423 GHz -8.67 dBm nd8 26.00 dB
T2 1 2,550225 GHz -8.66 dBm Q factor 82.9 T2 1 2.552388 GHz -7.86 dBm Q factor 72.1
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum t""“ pectrum ["’“
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,10 db e RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)| ™M1[1] 16.54 dBm)
2.5969680 GHZ| 2.5242560 GHz
20 s 20
ndB 26.00 dB \ . ndB 26.00 dB
104 / \ Pha Ry 30.330000000 MHz 104 el 7 A FQ%A W ATASYL 34.965000000 MHz
Yo factor \ 83.6 7 7 qfactd \ 72.2
| / / \
od 0 d
; J ¥
10 df -10 o Y
- ) Mot ]
bme™, ~ P .
LV A e ~ A -
ey 7
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,536968 GHz 15.98 dBm nd@ down 30.33 MHz M1 2.524256 GHz 16.54 dBm nd@ down 34,965 MHZ
TL 1 2,519765 GHz -9.97 dBm ndd 26.00 dB T1 L 2.517542 GHz -9.15 dBm nd8 26.00 dB
T2 1 2,550095 GHz -9.39 dBm Q factor 83.6 T2 1 2.552508 GHz -8.98 dBm Q factor 72.2
L I 4 [S JL 4 -
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LTE Band 7C
QPSK

Spectrum 'y
Ref Level 30.00 Gbm  Offset 12,10 db @ RBW 1 MAz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 15.28 dBm|
20 g8 . 2.5918830 GHZ|
¥ ndB 26.00 dB
104 P el s i o BY n A 19880000000 MH2
4 / 7 atmetot—""" 63.5
0 dBm T
- [/
I 1
-10 d8m 4 +
e A
20 tam- e
A
v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
CF 2,535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML l 2,531883 GHz 15.28 dem ndB_down 39.88 MHz
TL 1 2,51502 GHz -9.94 dBm ndd 26.00 dB
T2 1 2.5549 GHz -11.75 dBm Q factor 63.5
GHINNRND e
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LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.08 dBm) ™M1[1] 17.05 dBm)
2.5271980 GHz - 2.5334270 GHZ]
- ndB 26.00 dB |~ ndB 26.00 dB
\ - e 30.030000000 MHZ| 04 T B e 25.375000000 MHz
Vo T Qfartar v 84.2 7 Q factor A 99.8
0 di
]
-10 di ¥
N B ]
20 ¥er = =
N P 20 v N
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.527198 GHz 18.08 dam nd8 down 30,03 MHz ML 2.533427 GHz 17.05 dam nd8 down 25,375 WHZ
T1 1 2,519945 GHz -7.32 dBm nd8 26.00 dB T1 L 2.522188 GHz -9.10 dBm nd8 26.00 dB
T2 1 2,549975 GHz -8.01 dBm Q factor B84.2 T2 1 2.547562 GHz -8.60 dBm Q factor 99.8
L L J - L Ju J A

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.69 dBm) ™M1[1] 17.15 dBm)
2.5927820 GHz ! 2.5263040 GHZ]
20 . 20
- - - nd 26.00 dB X nd 26.00 dB
s BNl fag| ava) / ke S
4 / el r B~V 30.629000000 MHZ| " Buw - 34.965000000 MHZ|
w 7 17 o e \ 82.7 i D Y Y 72.3
od 0 d - ‘P
T
i | i
-10 df -10 d _j
- I o e l
20 d = <2 i e ey
U = ey
§ S
= 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532782 GHz 16.69 dBm nd@ down 30.629 MHz M1 2.526304 GHz 17.15 dBm nd@ down 34,965 MHZ
T1 1 2,519535 GHz -9.44 dBm nd8 26.00 dB T1 L 2,517353 GHz -6.49 dBm nd8 26,00 d8
T2 1 2,550165 GHz -8.51 dBm Q factor B82.7 T2 1 2.552318 GHz -8.03 dBm Q factor 72.3
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 15.78 dBm)| MI[1] 51 dBm)
2.5476370 GHz 5232070 GHz
20 1 20
nd ¥ 26.00 dB _ ndB 26.00 dB
04 R o Rt o™ 30.150000000 MHzZ, 104 { ML AL R Wavall 35.035000000 MHz|
. i / e A -
ad / ‘J\ o0d ‘f . +
1t ¢ ;
5 o ,II
\ R P I\
22 W= — NI
W ~ —
SaNy
a0 30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.547637 GHz 15.78 dBm nd@ down 30.15 MHz M1 2.523207 GHz 15.51 dBm nd@ down 35,035 MHZ
T1 1 2,519945 GHz -10.85 dbm nd8 26.00 dB T1 L 2,517473 GHz -10.78 dBm nd8 26,00 d8
T2 1 2,550095 GHz -9.88 dBm Q factor B4.5 T2 1 2.552508 GHz -9.58 dBm Q factor 72.0
L I 4 [S JL 4 -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

N + (o
Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHZ
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100
(@ 15k Max
LY 15.10 aBm
- . 2.5334020 GHz
i i % ndB 26.00 dB
5 A R T AN R Y RS . 30.960000000 MHZ|
7o~ Qactdr v 63.4
{ o |
0 dBm: : I "
o ( 1
10 dBm: - |
VR SLNAT -
-30 dbm .
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2533402 GHz 15.10 dam nd8 down 39,95 MHz
T1 1 2.51494 GHz -11.19 dam nd8 26.00 dB
T2 1 2,5549 GHz -10.45 dBrm qQ factor 53.4
GHINNRND e
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LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] aBm)| MI[1] 16.96 dBm
20 M 2.5 5820 GHz 2.5281320 GHz|
K, nd 26.00 dB - nd 26.00 dB
04 - ~ BW - 20.910000000 MHZ DS S . RN 25.674000000 MHZ|
i ETav AN 84.1) Q factor 98.5
/ \
od =
10 df — * -
20d e P - B
a0 30
40 d 40 d
50 d S0 d
60 d -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.522582 GHz 18.94 dam nd8 down 29,51 MHz ML 2.508132 GHz 16.96 dam nd8 down 25,674 WHZ
T1 1 2,520005 GHz -6.92 dBm nd8 26.00 dB T1 L 2,521838 GHz -68.73 dBm nd8 26,00 d8
T2 1 2,549915 GHz -7.41 dBm Q factor B84.3 T2 1 2.547512 GHz -9.28 dBm Q factor 98.5
L J J L] L Jjd ] ) we

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 16.71 dBm
N 2.5258840 GHZ]
= N nd 26.00 dB @ 26.00 dB
04 [Ty Bon 30.689000000 MHZ 104 34.895000000 MHZ|
7 e \ 822 72.4
0 d [ \‘ 0 d
10 df — 4“ -10 di
et Band \ P B N
20 d A= == ZZ-a6i -
I o A A
a0 30
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,522473 GHz 16.34 dBm nd@ down 30.689 MHz M1 2.525884 GHz 16.71 dBm nd@ down 34,895 MHZ
T1 1 2,519595 GHz -9.35 dBm nd8 26.00 dB T1 L 2,517482 GHz -6.69 dBm nd8 26,00 d8
T2 1 2,550285 GHz -10.28 dém Q factor 82.2 T2 1 2.552388 GHz -9.77 dBm Q factor 72.4
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum s pectrum %
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.13 dBm) ™M1[1] 15.03 dBm)
2.5470980 GHZ| 2.5292770 GHz
20 M1 20
- nde ¥ 26.00 dB X ndB 26.00 dB
104 [ AP AT B/ S 30.629000000 MHZ 104 PN AT OB e 34.965000000 MHZ|
“q factor \ 83.2 7 a0 h 72.2
od 0d / \
-10 df 10 d ';} ‘l
' ~ -, e A
A N A P v
20 L -2y RN P -
[SE— N U
-30 -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,547098 GHz 16.13 dBm nd@ down 30.629 MHz M1 2.523277 GHz 15.83 dBm nd@ down 34,965 MHZ
TL 1 2,519825 GHz -9.73 dBm nd8 26.00 dB T1 L 2,517542 GHz -10.74 dam nd8 26.00 dB
T2 1 2, 550455 GHz -9.76 dBm Q factor 83.2 T2 1 2.552508 GHz -10.57 dém Q factor 72.2
L I 4 [S JL 4 -
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LTE Band 7C
64QAM

Spectrum 'y
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.06 aBm|
20 a8 . 2.5910840 GHz
Y nd 26.00 dB
w0 I AV Ak il . B Ve 30.880000000 MHZ|
- 7 ytatai \ 63.5)
| 7 \
0 dBm: ! +
! i 1
10 dBm ki -
PR PSRPRS /
26 T8 A = —
7 [N Eavy
30 dBm *
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.531084 GHz 16.06 dam nd8 down 39,88 MHz
T1 1 2,51502 GHz -9.15 dBm nd8 26.00 dB
T2 1 2.5549 GHz -11.02 dBm Q factor 63.5
GHINNRND e
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 7C
256QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

ctrum s pectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.28 dBm) ™M1[1 14.40 dBm)
M 2.5283970 GHZ| 2.5307290 GHz
= — ndB 26.00 dB @ 26.00 dB
104 [T Bw 29.790000000 MHZ| 104 25.325000000 MHz
7 [Vayws= B ftar ™"\ - 84.9 99.9
o / N y a
a - .y ]
'E 1
10 7 il 10 di
B e s k i s SEEaN
A I
30 = i -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,528397 GHz 17.28 dem ndB_down 29,79 MHz ML 2.530720 GHz 14.40 dBm ndB_down 25,325 MHZ
TL 1 2,520065 GHz -7.70 dBm nd8 26.00 dB T1 L 2.522238 GHz -12.11 dm nd8 26.00 dB
T2 1 2,549855 GHz -8.17 dBm Q factor B84.9 T2 1 2.547562 GHz -11.79 dém Q factor 99.9
L J J L] L Jjd ] ) we

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

pectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.39 dBm) ™M1[1] 14.13 dBm)
2.5905640 GHZ| 2.5224580 GHz
20 20
”'- ndB 26.00 dB)| W ndB 26.00 dB|
104 AT S Ve P 30.629000000 MHZ| 104 P ™, Bw . 35.175000000 MHz
] \ 82.6 7 LAl ™ ey 71.7
i 1 A
a 0 + t
-10 04 ’TI t‘;
= ]
i ] N AR l
o R e N N S Paa
-30 ) -30 Sl
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 60.0 MHz CF 2.534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2530564 GHz 14,39 dam nd8 down 30,629 MHZ ML 2503458 GHz 14.13 dam nd8 down 35,175 WHZ
TL 1 2,519535 GHz -11.51 dam nd8 26.00 dB T1 L 2,517213 GHz -12.18 dam nd8 26.00 dB
T2 1 2,550165 GHz -11.07 d8m Q factor 82.6 T2 1 2.552388 GHz -12.45 dam Q factor 71.7
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30dE SWT  G.dps @ VBW IMHz  Mode Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.54 dBm) ™M1[1] 14.11 dBm)
2.5481770 GHz 2.5341160 GHZ]
20 20
nd 1 26.00 dB T nd 26.00 dB
w0 e, Pt Bw o 30.090000000 MHZ| 0d 2V PP ., Bw R 34.895000000 MHz
Ji Lomanl - 84.7 ] i | T Bt~ 72.6
o d \\ 0 di / ./ L
0d e I 0d fi ‘.‘I
) [ J \
20 08 A 20 d Sy
-29 R A e |
S N y el e
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.548177 GHz 13.54 dam nd8 down 30,09 MHz ML 2.534116 GHz 14,11 dBm nd8 down 34,895 WHZ
T1 1 2,520005 GHz -12.32 dam nd8 26.00 dB T1 L 2,517542 GHz -12.66 dBm nd8 26,00 d8
T2 1 2,550095 GHz -13.22 dém Q factor B4.7 T2 1 2.552438 GHz -11.65 d8m Q factor 72.6
L I 4 [S JL 4 -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG262403-04C

LTE Band 7C
256QAM

Spectrum 'y
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 12.41 aBm
20 d8 2.5929220 GHz
] nd 26.00 dB
10 d A A e pe X Bw 39.960000000 MHZ|
10 TR -
’ V[t  fabee, 63.4)
o dsm / i |
! | L
-10 dBm: - i
.,
20 dBp— A L
o el A
g e AT o At
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.532922 GHz 12.41 dam nd8 down 39,95 MHz
T1 1 2,51494 GHz -13.56 dm nd8 26.00 dB
T2 1 2.5549 GHz -13.03 dBm Q factor 63.4
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samranas. FCC RADIO TEST REPORT

Report No. :

FG262403-04C

Occupied Bandwidth

Mode LTE Band 7C : 99%0BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.99 23.58 28.71 32.87
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.17 32.94 37.88
Mode LTE Band 7C : 99%0BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.05 23.38 28.77 32.73
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.17 32.87 37.64
Mode LTE Band 7C : 99%0BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.29 23.43 28.53 33.15
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.23 32.94 37.64
Mode LTE Band 7C : 99%O0BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 28.05 23.38 28.59 32.80
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.05 32.80 37.96
TEL : 886-3-327-3456 Page Number : A4-10 of 60
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LTE Band 7C

QPSK

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.11 dBm) ™M1[1] 16.04 dBm)
2.5265980 GHz 290310 GHz
= B Py Occ B 27.992007992 MHZ| @ R P N . 23.5764
N . 1 - R et |12
104 VR R 104 { A
[ Y !
o di : 0di 7
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04 -10d —1
o I B e
20 N A a 20 B v
Ny
AVaT
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.526598 GHz 18.11 dam ML 2.529031 GHz 16.84 dam
T1 1 2,5207943 GHz 10.76 dBm Oce Bw 27.992007992 MHz T1 L 2,5231368 GHz 11.09 dBm Oce Bw 23.576423576 MHz
T2 1 2,5487763 GHz 8.47 dam T2 1 2.5467133 GHz 10.25 dam
L J J L] L Jjd ] ) we

vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.21 dBm) 16.44 dBm)
0 M1 2.5215130 GHz - N 2.5223860 GHZ]
y . Occ B ! 28711286711 MHZ| BN S 32.8671326867 MHz
; 3 s AN ; 3 T "N k. 2] T2
10d —~ — e 104 ¥ s B 3
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od 4 0 di
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10 df — L 10 |
DA P T —J [
R | e o s
20d — 20 d
7 A~ L
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.521513 GHz 18.21 dam ML 2.503388 GHz 16.44 dam
T1 1 2,5205544 GHz 9.98 dBm Oce Bw 28.711288711 MHz T1 L 2.5184016 GHz 10.63 dBm Oce Bw 32.867132867 MHz
T2 1 25492657 GHz 10.13 dam T2 1 25512687 GHz 8.86 dam
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum s pectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.28 dBm) ™M1[1] 17.23 dBm)
0 o 2.5973880 GHZ| - ) 2.5222980 GHz
‘ X OccBw 26.171828172 MHz N 32.937062937 MHz
» s ARAY e . = 2
0 v 10 7 T
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10 df t 1 -
o) . B O |
Sh R v A \ m )
A= SRS AV VL N
-30 -30
40 df 40 de
50 d 50 d
&nd 60 d
CF 2.53505 GHz 1001 pts Span 60.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537388 GHz 16.28 dam ML 2.522298 GHz 17.23 dBm
TL 1 2,5209041 GHz 10.26 dBm Oce Bw 28.171828172 MHz T1 L 2.5184518 GHz 10.19 dBm Oce Bw 32.937062937 MHz
T2 1 2,549076 GHz 9.77 dém T2 1 25513886 GHz 8.78 dam
L I 4 [S JL 4 -
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LTE Band 7C

QPSK

N/A

Spectrum 'y
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 16.66 aBm
20 a8 2.5295650 GHz
- ] Oce Bw 37.882117882 MHz
e P A e . o~
w0 f e = B
/ i/ |
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-10 dBm
[ aaTe ,7‘"" ..
20 dsm }
s AP T A
% (AW
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.529565 GHz 16.86 dsm
T1 1 2,5158991 GHz 9.77 dBm Oce Bw 37.882117882 MHz
T2 1 2,5537812 GHz 11.07 dém
GHINNRND e
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LTE Band 7C
16QAM
Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.33 dBm) 17.90 dBm)
2.5 90 GHZ|
= ~ Occ B 28051948052 MHZ| @ .
o - 2 T - e,
10d 104
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10 df T T o ~J
Y N A PRV V2 e \. ]
204 20d =
TNV
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40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2525039 GHz 17.33 dam ML 2.545065 GHz 17.30 dam
T1 1 2,5206644 GHz 9.61 dBm Oce Bw 28.051948052 MHz T1 L 2.5232367 GHz 9.59 dBm Oce Bw 23.376623377 MHz
T2 1 25487163 GHz 6.90 dam T2 1 2.5466134 GHz 8.54 dam
L J J L] L Jjd ] ) we

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.36 dBm) 15.65 dBm)
- N 2.5281670 GHz - 2.5198700 GHZ]
Occ B 28771226771 MHZ] 92.727272727 MHz
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a0 30
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50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.528167 GHz 16.36 dam ML 2,51987 GHz 15.65 dam
T1 1 2,5205544 GHz 9.15 dBm Oce Bw 28.771228771 MHz T1 L 2.5163316 GHz .69 dBm Oce Bw 32.727272727 MHZ
T2 1 25493257 GHz 8.66 dam T2 1 2.5510589 GHz 7.86 dam
L I 4 - [S JL 4 -

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.60 dBm)| ™M1[1] 15.08 dBm)
- 2.5286360 GHz - . 2.5288710 GHZ]
¥ Occ B 28171826172 MHZ] ¥, 32.8671326867 MHz
el L S g A A 12
10d ¥ . 104d = 3
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a0 30
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50 d S0 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2528636 GHz 15.68 dam ML 2.508871 GHz 15.98 dam
T1 1 2,5209041 GHz 9.69 dBm Oce Bw 28.171828172 MHz T1 L 2.5184518 GHz 9.43 dBm Oce Bw 32.867132867 MHz
T2 1 2.549076 GHz 8.71 dam T2 1 2.5513187 GHz 9.20 dam
L I 4 [S JL 4 -
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Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHZ
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
LY 15.29 aBm
20 d8 2.5172580 GHZ|
Y. — Occ B 37.642357642 MHZ]
104 ¥ S i dban =
{ I/
0 dBm: : it )
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AT Sy
e v "
jbuam =y Yy
-30 dbm -
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.517258 GHz 15.29 dam
T1 1 2,5158991 GHz 9.43 dBm Oce Bw 37.842357842 MHz
T2 1 2,5535415 GHz 7.57 dam
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